

# Gujarat Industrial Research & Development Agency

(A Government of Gujarat Organisation)

Science College Compound, B/h Bio Chemistry Department, The M. S. Uni., Sayajigunj,  
Vadodara - 390 002. Gujrat, India Ph. : 0265-2791905 Telefax : 0265-2795548,  
Email : dkdadgirda@gmail.com, info@girda.org.in Website : www.girda.org.in

Sample No. GIRDA / TR /

Ref. No. TRP / TRG / NC **9625**

Date :

## TEST REPORT

Customer Details: Satva Coating Private Limited Plot No. 2406, Phase-4, Nr. Ramol Police Chowki, GIDC, Vatva, Ahmedabad-382445(Gujarat)	Test Report No.	Zj05590752
	Date of receipt:	27.06.2019
	Date of Test:	5.07.2019 to 26.07.2019
	Date of report:	31.07.2019
	Outward No./Date:	1151 - 3/8/19
Your ref. No & Dated:	GIRDA/01/19-20 TC Dated-27.06.2019	
Description of Sample:	Epoxy Zinc Phosphate Primer	
Sample Specification:	---	
Batch/Lot/Code/Identification of sample:	----	

(The Sample/s was/were NOT drawn by this office)



Sr. No.	Name of Test Parameter	Unit	Ref. Test Method	Result Obtained
1.	Average DFT	Micron	SSPC-PA-2	58
2.	Cross Cut Adhesion Test	Rating	ISO-2409:2013	Classification-0
3.	Scratch Hardness	---	IS: 101	No Scratch observed at 9.3 Kg
4.	Impact Test (Indenter Dia-12.7 mm)	Kg-meter	ASTM D-2794	1.45
5.	Salt Spray @ 500 Hours	<u>Evaluation</u> Rating of Failure at Scribe Size & Frequency	<u>ASTM B117</u> ASTM D1654-08 ASTM D 714-02	Rating-9 ( Over 0-0.5mm) Size No -8 & Few

### Remarks:

- 1) This report is not to be used for the purpose of advertisement or legal action.
- 2) This result only related to the sample tested
- 3) The samples will be disposed of within 90 days unless a written request is given prior to testing.

ANALYSED BY 	CHECKED BY  31/07/2019	AUTHORIZED SIGNATORY 
-----------------	------------------------------	--------------------------

